RS4508

Spare Part No. Part No. Part Name Easy Damage Part Picture
RS4508-SP-1  |AA043000001 |Rating Label No

RS4508-SP-2 |AA043000002 ([St4.2x19 Screw No Iﬁw
RS4508-SP-3 |AA043000003 |M4x10 Screw No "“
RS4508-SP-4/16 AA043000007 |Right/Left Housing No

RS4508-SP-5 |AA043000008 |[Screw No

RS4508-SP-6/7 |AA043000009 |Ancillary Handel(Right/Left)|No

RS4508-SP-8 |AA043000011 |Knob No

RS4508-SP-9 |AA043C00012 |Carbon Brush No

RS4508-SP-10 |AA043W00014 [Swtich No




)

RS4508-SP-11 |AA043000015 |Capacitor No

RS4508-SP-12 |AA043000016 |St4.2x14 Screw No g E
RS4508-SP-13 |AA043000017 |Flange No &G
RS4508-SP-14 |AA043000018 |Cord Guard No —
RS4508-SP-15 |AA043000019 |Power Cord 2M No E é
RS4508-SP-17 |AA043S00023 |Stator No ﬂ
RS4508-SP-18 |A1010608000 |Bearing 608 No @
RS4508-SP-19 |AA043R00025 |Rotor No




RS4508-SP-20 |A1010629000 |Bearing 629 No
RS4508-SP-21 |AA043000027 |[Fan No
RS4508-SP-22 |AA043000028 |[Base Of Ball Bearing No
RS4508-SP-23 |A1016002000 |Ball Bearing6002/C3-2Rz  |No o
RS4508-SP-24 |AA043000030 |Gasket No

, o O
RS4508-SP-25 |AA043000031 |(Spring Washer No OO 0O
RS4508-SP-26 |AA043000032 |M5x18 Screw No -
RS4508-SP-27 |AA043000033 |Base No




RS4508-SP-28 |AA043000034 |Dust box No
RS4508-SP-29 |AA043000035 |[Cover No
RS4508-SP-30 |AA043000036 |Cover Plate No
RS4508-SP-31 |AA043000037 |M4x12 Screw No
RS4508-SP-32 |AA043000038 |Base Plate(150MM) No
RS4508-SP-33 |AA043000039 |M5%12 Screw No un
RS4508-SP-34 |AA043000040 |Sanding Paper No




RS4508

haah
w il
U/

o\













	Export
	Exploded

